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Disclosures 

• No Financial Disclosures

• I grew up as a child with obesity
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Objectives

• Identify preferred medications when 

there is compelling need to minimize 

weight gain or promote weight loss 

• Discuss options for combination therapy 

if A1C is above target 

• Discuss benefits and side-effect profile 

for GLP1RA and sglt2i3



Eat Less
Exercise More

Obesity:

Important 

Treatment

Considerations
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Obesity:
Important Treatment
Considerations
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At least 5% weight 
loss in patients with 
diabetes and obesity 
improves hab1c, 
reduces number 
and/or doses of 
glucose lower 
agents… among other 
things (AACE Obesity 
guidelines 2016) 



Obesity: Diagnosis
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Normal Weight
18.5 – 24.9

Overweight
25 – 29.9

Class I Obesity
30.0 – 34.9

Class II Obesity
35.0 – 39.9

Class III Obesity
≥ 40

Body Mass Index: Increased Body Fat (Adiposity)
Body mass index (BMI) in kilograms per meters squared (kg/m2)

*Different BMI cut-off points may be more appropriate based upon gender, race, ethnicity, and menopausal status. For example, among Asians, a BMI ≥ 23 kg/m2 
may be more appropriate cut-off point to define overweight and to screen for type-2 diabetes mellitus. Among postmenopausal women, BMI may underestimate 
percent body fat. (Obesity Algorithm 2021- Obesity Medicine Association) 

Asian American:
• BMI 23 and over is overweight
• BMI 27 and over is obesity



Obesity: General Treatment Considerations
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Treatment 
Algorithm for 
Patients with 
Overweight/
Obesity and 
Diabetes
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• AACE T2DM management 
algorithm 2020



Lifestyle 
Therapy
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• AACE T2DM management 
algorithm 2020

• Essential part of treatment for patients with 

diabetes and obesity

• Multifaceted 

• Multidisciplinary (pcp, RD, PT, psychologist, 

endocrinologist, sleep medicine, obesity 

specialist etc.)

• Look AHEAD trial

• Intensive lifestyle intervention has been 

shown to help with maintaining long-term 

weight loss in patients with T2DM

Nutrition

Physical Activity

Sleep

Behavioral 
Support

Smoking 
Cessation



Medical
Therapy
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• AACE T2DM management 
algorithm 2020

2 Major Components:

8.12 When choosing glucose-lowering medication for patients with 

type 2 diabetes and overweight or obesity, consider the medications 

effect on weight. B

8.13 Whenever possible, minimize medications for comorbid 

conditions that are associated with weight gain E

1

2
Medical
Therapy

(BMI ≥ 27):

Individualize care by selecting one of the following 
based on efficacy, safety, and patients’ clinical profile: 
Phentermine, orlistat, lorcaserin, 
phentermine/topiramate ER, naltrexone,/bupropion, 
liraglutide 3mg



Medical Therapy
Screen for Obesogenic Medications

11 Leslie, et al. QJM. 2007;100:395-404

CNS Drugs

Atypical Antipsychotics 
e.g., olanzipine

Anti-epileptics
e.g., valproate

Lithium

Anti-depressants

SSRIs
e.g., paroxetine

Tricyclic agents
e.g., nortriptyline

Others
e.g., venlafaxine, mirtazapine

Endocrine agents

Glucocorticoids
e.g., prednisone

Hormonal Contraceptives
e.g., medroxyprogesterone

Diabetes agents

Insulin

Sulfonylureas
e.g., glyburide

Thiazolidenediones
e.g., pioglitazone

Miscellaneous

Beta blockers
e.g., metoprolol

Antihistamines
e.g., diphenhydramine

Sleep aides
e.g., zolpidem



Medical Therapy: 
Consider Using 
for patients with 
Diabetes and 
BMI of 27 and 
over 
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• Similar to SSRI, not every tx works for 
each person

• Need at least 5% weight loss after 3 
months of tx to demonstrate efficacy and 
to justify ongoing use

• long term tx is required for weight loss 
maintenance---- >when patients stop 
their anti-obesity tx weight regain occurs 
(set-point/metabolic adaptation!!)

• Combining agents like blood pressure 
lowering or hba1c lowering---> more 
weight loss combine agents for greater 
weight loss!!!

• pts on pharmaceutical treatments 
should be evaluated every 3 months to 
assess efficacy and safety (JCEM)

• Hypoglycemia



Medical Therapy: Choose Diabetes Agents 
that are weight neutral or cause weight loss
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Profiles of Antihyperglycemic Medications

MET GLP1-RA SGLT2i DPP4i AGi TZ2 
(moderate dose)

SU/GLN COLSVL BCR-QR INSULIN PRAML

Slight 
Loss

Loss Loss Neutral Neutral Gain Gain Neutral Neutral Gain LossWeight

• Weight loss: 
• Metformin
• SGLT2i
• GLP1-RA
• Pramlintide 

• Weight Neutral
• DPP4i
• Alpha-glucosidase inhibitors 
• Colesvelam
• Bromocriptine-QR

AACE 2020

Anti-diabetes medications that most promote body weight gain include most insulin, sulfonylureas, thiazolidinediones, and meglitinides

OMA 2021



Medical Therapy: Obesity

14 ADA 2021



Medical Therapy: Obesity
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ADA 2021



Medical Therapy: 
Obesity
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• Sympathomimetic amine that came out in 1959

• Controlled substance

• Anorexiant/ Central nervous system stimulant

• Short-term adjunct (a few weeks) to lifestyle 

modification- But Obesity is a Chronic disease!!!! 

• Individualize tx to get response with lowest effective 

dose

• Tolerance usually develops within the first month of use 

(smokers?) 

• tablet:  37.5 mg 

• Capsule: 15mg, 30mg

• Tablet 8mg BID-TID

• Avoid in patients with any hx of substance abuse

Phentermine

'https://www.freepik.com/photos/people'>People photo created by nakaridore - www.freepik.com



Medical Therapy: 
Obesity
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Dosing Hepatic Impairment: no dose adjustments/ has not 

been studied (Willson C et al- Toxicology reports 2019- no hepatotoxicity)

Dosing Renal Impairment: 

• eGFR ≥30 mL/minute/1.73 m2: There are no dosage 

adjustments provided in the manufacturer's labeling; 

systemic exposure may be increased; use with 

caution.

• eGFR 15 to 29 mL/minute/1.73 m2: Maximum dose: 

15 mg/day.

• eGFR <15 mL/minute/1.73 m2: Avoid use (has not 

been studied).

• End-stage renal disease (ESRD) requiring dialysis: 

Avoid use (has not been studied).

Phentermine



Medical Therapy: 
Obesity
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Contraindications:

• “Hypersensitivity to phentermine, other 

sympathomimetic amines or any component of the 

formulation; history of cardiovascular disease (eg, 

arrhythmias, heart failure, coronary artery disease, 

stroke, uncontrolled hypertension); hyperthyroidism; 

glaucoma; agitated states; history of drug abuse; use 

during or within 14 days following MAO inhibitor 

therapy; pregnancy; breast-feeding” – UptoDate

Phentermine



Medical Therapy: 
Obesity
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Phentermine
• Long term use/off-label use



Medical Therapy: 
Obesity

20

Phentermine
• Addiction/Withdrawal?



Medical Therapy: 
Obesity
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Phentermine and 
Topiramate

• Prescribing each rx separately is not FDA approved 

for Obesity but it is very similar to Qsymia – expert 

opinion 

• Topiramate is dopaminergic, metabolic and….

• Topiramate can increase risk of kidney stones

• common topiramate side effects: numbness or 

tinging,  dizziness/drowsiness, brain fog, mood 

change, vision change*

• Renal dosing

• No special hepatic dosing- use with caution 

• Must taper off due to risk of seizures 

• Pregnancy implications - 2 forms of birth control

• Dosing: 50-100mg for weight loss 



Medical Therapy: 
Obesity and
Diabetes
GLP1RA

22
Gastroenterology 2007; 132:2131-2157



Medical Therapy: 
Obesity and
Diabetes
GLP1RA
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- 2 approved for tx of 
obesity:
- Liraglutide and 

Semaglutide
- Contraindications: personal or family hx of 

medullary thyroid carcinoma or MEN 2, 
pregnancy

Coming soon:



Medical Therapy: 
Obesity 
GLP1RA
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STEP 8 trial: 
Liraglutide vs. Semaglutide

Published 1/11/22



Medical Therapy: 
Diabetes
GLP1RA
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- Several approved for 
diabetes 

Michael A. Nauck, Daniel R. Quast, Jakob Wefers, Juris J. Meier. 
GLP-1 receptor agonists in the treatment of type 2 diabetes –
state-of-the-art. Molecular Metabolism,Volume
46,2021,101102; ISSN 2212-8778,



Medical Therapy: 
Diabetes
GLP1RA
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Medical Therapy: 
Diabetes
GLP1RA
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Medical Therapy: 
Diabetes
GLP1RA
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Side effects: 
• Nausea
• HYPOGLYEMIA WITH INSULIN or 

SU
• Constipation 
• Pancreatitis 



Medical Therapy: Diabetes
SGLT2i

29 Scheen. (2020). Sodium-glucose cotransporter type 2 inhibitors for the treatment of type 2 diabetes mellitus. Nature Reviews. Endocrinology, 16(10), 556–577. 
https://doi.org/10.1038/s41574-020-0392-2



Medical Therapy: 
Diabetes
SGLTi2

30

Adverse Side Effects 

• Genitourinary tract

• Hypotension 

• Acute Kidney Injury

• Bone fracture

• Diabetic Ketoacidosis 

• Amputations 



Other Considerations with Combination 
treatment for diabetes and weight loss 
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• Need for insulin adjustments when adding weight loss promoting medications 

• You may need to adjust anti-hypertensives since hypotension can develop since blood 

pressure will improve with weight loss 

• Protein malnutrition and dehydration can be a risk with reduced appetite and intake

• Rule out Helicobacter pylori for pts intolerant to GLP1RA?

• “Microdosing” with semaglutide can be helpful for intolerant patients 

• Gallstones with rapid weight loss 



Summary: Take home
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• Treatment of obesity and diabetes is multifaceted since both are chronic diseases

• Combine lifestyle treatment (including diet/exercise/sleep/behavioral health) with medication 

treatment  (future session on this in detail)

• Consider the implications of weight gain with any medications you prescribe for patients with 

diabetes and obesity.  PLEASE AVOID GABAPENTIN! 

• Use weight-loss or weight neutral diabetes medications when possible

• Don’t hesitate to also use your ”toolbox” of anti-obesity agents for patients with diabetes and BMI of 

27

• You can combine treatments to maximize weight loss and lower hba1c

• Consider joining the Obesity Medicine Association and the Obesity Action Coalition to learn more or to 

get more resources on Obesity 



Thank you!
laura88@uw.edu

Questions?
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mailto:laura88@uw.edu


PLEASE NOTE that Project ECHO® case consultations do not create or otherwise establish a provider‐patient relationship between any UW or 
ECHO  clinician and any patient whose case is being presented in a Project ECHO® setting 
 
 

                  Cardiometabolic  teleECHOTM Clinic        
                              Patient Recommendation Form 
 
Presentation Date: July 20, 2022  Presenter name: Jessica Karp, MD 
 

Presenter Facility: Healthpoint CHC 

 
Case Recap: 59 y/o female from El Salvador with T2DM w/ hyperglycemia, severe DR w/o ME, 
microalbuminuria, polyneuropathy, HLD, HTN. She has limited activity due to a knee OA & Hx of back 
surgeries. 
 
Case Recommendations: 

1. Further explore small change goals, specifically encouraging the patient to be mindful of label reading 
and observing sugar content in packaged foods and fruit 

2. Consider professional CGM or sample CGM to assess therapy effect. Alternatively, ask patient to check 
glucose in AM and alternate prior to dinner or bedtime to see some patterns. Consider asking patient 
to check 2 hours post one meal to assess how food is affecting their body once some improvement in 
pre-prandial blood sugars have been made.  

3. First goal for a1c is 9.0, then slowly over 2 months to 8.0, then at 6 months goal is 7.0 
4. Access baseline exercise steps and consider step count goal to increase by 100 step average per week 
5. Consider a nutrition referral  
6. Agree with slow titration every 2-4 weeks of liraglutide to goal 1.8. Also consider transition to 

Semaglutide 0.5mg weekly x 1 month and then 1mg weekly 
7. Convert to 70/30 mixed insulin. Start at 20 units twice a day. Do not increase until at max dose of 

liraglutide for one month. Then if AM sugars > 150, increase by 2-4 units every week. Goal AM sugars 
should be <150 in attempt to slower normalization of glucose 

8. Consider holding empagliflozin for now and consider adding back for microalbuminuria in future (3-6 
months) if cost and pill burden not an issue once AAc is 8 or less.  

9. If AM sugars are less than 100 for two days or any sugars <70mg/dl, reduce by 4 units twice a day  
10. Consider phentermine in long term if needed for weight loss 
11. Consider increase to 40mg daily of atorvastatin due to current LDL 101, but LDL may improve with 

weight loss. If Triglycerides >200 in 6 months, repeat fasting lipid panel. The goal is <150 and may 
improve with insulin and weight loss.  

12. If possible, consider increase in Lisinopril given patients hx of microalbuminuria. This will not increase 
pill burden. 

Nicole Ehrhardt, MD 

Physician Signature: Nicole Ehrhasrdt 
Please Re‐present case: sept 2022 


	Session 9_Didactic_Laura Montour
	Session 9_Case Recommendations

